
A Case for Low Return Sludge Flow Rates 
 

Ronald G. Schuyler 

Tetra Tech, Denver, CO 
Correspondence should be addressed to:  BugDr@tetratech.com.com 

 
 

ABSTRACT 
 
A common problem encountered by traditional activated sludge systems involves failure 
to develop biomass that separates efficiently from the liquid, leaving behind a clear 
effluent that is low in BOD5 and suspended solids.  Another problem is the bleed-through 
of ammonia due to low detention time in the aeration tank.  Oftentimes, failure may be 
attributed to high return sludge flow rates (RSF) that affect not only clarifier hydraulics, 
but also the growth of bacteria in the system.  In order to promote efficient separation and 
[...]
nearly complete nitrification provided that mean cell residence time (MCRT) is high 
enough to support nitrifier growth and suitable overall environmental conditions are 
provided. 
 
From a hydraulic perspective, it should be remembered that RSF not only returns settled 
sludge from the clarifier to the bioreactor, but also controls the time that sludge resides in 
the clarifier.    This concept should be obvious in light of the discussion above regarding 
SDTC.  During this detention time, particles will settle and the entire biomass may 
compact depending on the amount of time is resides in the clarifier.  Logically, higher 
RSF corresponds to decreased SDTC – which in turn corresponds to decreased time 
available for compaction or sludge thickening.  Consequently, it should be clear that 
increased RSF leads to decreased sludge thickening.     
 
 
THE LOW-RSF APPROACH 
 
The author’s sludge return control philosophy is patterned after West (1973):  Under 
normal operating conditions, keep the sludge in the clarifier as long as it will concentrate, 
then return it to the bioreactor.  Using the clarifier for both clarification and thickening 
will provide the highest return sludge concentration (RSC) and use the lowest return 
sludge flow rate (RSF). 
 
The following approach allows the operator to estimate the maximum value, termed 
target settled sludge concentration (SSCt) to which the sludge will concentrate.  Once the 
SSCt is identified, it is compared to the actual return sludge concentration (RSC).  Based 
on the comparison, the return sludge flow rate (RSF) is adjusted to minimize 
discrepancies between RSC and SSCt.  Figure 4 depicts the approach.   
 
To obtain SSCt, a settleometer test is run using a wide-mouthed, 2-L Mallory settleometer 
graduated in 1,000 units.  The settling test (West, 1974) is run until the sludge stops 
concentrating.  Settled sludge volume (SSV) values are recorded for various settled 
sludge times (SST) up to the point in time when the sludge stops settling and compacting.  
The settled sludge concentration (SSC) in the blanket in the settleometer is calculated 
from the following: 
 

SSC ൌ  
ଵ଴଴଴

ୗୗ୚
   (1) 

Where 
 SSC = settled sludge concentration at a specific settling time (mg/L) and 
 SSV = settled sludge volume at the same time (units). 
As the sludge settles, the SSC increases to a maximum value.  The curve of SSC vs. time 
can be plotted as shown in Figure 4.  A knee will form as the sludge stops concentrating.  
A point on the knee of the curve will be used to determine the target concentration, SSCt.  

WEFTEC 2010

Copyright ©2010 Water Environment Federation. All Rights Reserved.

2668



Once the SSCt is established, the approximate sludge settling time (SST) can be 
estimated.  The operator can then adjust RSF down to increase RSC or up to reduce RSC 
so as to obtain an actual RSC from the clarifier that more closely approximates SSCt. 
 

 
 
Figure 4.  Definition of the target settled sludge concentration, SSCt. 
 
 
That approach usually provides a low sludge blanket and is depicted in Figure 5a.  Figure 
5a shows that as return sludge flow rate (RSF) increases from zero, the sludge blanket 
thickness will decrease to a minimum and then begin to expand.  The author has 
generally found success using this approach.  However, it should here be noted that two 
operational situations can indicate implementation of higher RSF on a short-term basis.   
The first situation involves excessive clarifier denitrification resulting from high SDTC 
with concomitant high SOUR conditions.   The second situation involves organic-acid 
production due to fermentation of high-SOUR settled sludge causing growth of septicity-
type filamentous microorganisms such as Thiothrix and type 021N.  In those two cases, 
some increased RSF may be required until the situation can be controlled through other 
control mechanisms. 
 
Some investigators, e. g., Keinath (1985), have suggested that if RSF is allowed to 
increase significantly, a turning point will occur and the blanket thickness will decrease 
to zero as might be represented by Figure 5b.  For example, many papers can be found 
that discuss clarifier failure as a major cause of poor effluent quality, e. g., Wahlberg 
 
 

WEFTEC 2010

Copyright ©2010 Water Environment Federation. All Rights Reserved.

2669



 
Figure 5a.  Blanket thickness vs. return sludge flow rate (RSF) 
 
 
 (2001), and propose the use of state-point-analysis to define the proper solution.  The 
state-point-analysis approach is used to determine when a sludge blanket will form due to 
the clarifier being overloaded with respect to thickening (Wahlberg, 2001), or in other 
words, experiencing thickening failure.  Some like Wahlberg (2002) have advocated that 
as a consequence clarifiers should be used only for clarification, not thickening, and 
should therefore maintain no clarifier sludge blanket.  According to Figure 5b, this would 
require use of high RSF.  For slow settling sludges, this requires higher and higher RSF.   
However, as discussed earlier in this paper, controlling clarifier sludge blanket thickness 
with higher RSF cannot avoid interfering with good feast/famine conditions and therefore 
can lead to problems with respect to filament growth and incomplete nitrification. 
 
ADVANTAGES OF THE LOW-RSF APPROACH 
 
Low RSF helps develop an activated sludge that properly treats BOD5 and/or ammonia 
while developing a sludge that settles efficiently and produces a clear effluent.  Sludge 
quality is developed in the bioreactor where growth occurs: where microorganisms feed 
upon and stabilize organic and certain inorganic constituents of wastewater.  Low RSF 
provides a higher initial substrate concentration for better feasting while maximizing the 
time available for famine and the consequent return to endogenous respiration prior to 
sludge entry to the clarifier.  Such operating conditions decrease the potential for filament 
growth and lead to more complete nitrification. 
 
While certain industrial wastes and requirements for nitrification may cause substrate 
uptake and stabilization problems, most activated sludge systems have no problem 
converting soluble and insoluble BOD5 to cell mass, CO2, and H2O.  However, a biomass 
 

WEFTEC 2010

Copyright ©2010 Water Environment Federation. All Rights Reserved.

2670



 
 
Figure 5b.  Blanket thickness vs. return sludge flow rate, revised. 
 
exhibiting good BOD5 and/or ammonia uptake and stabilization does not necessarily 
provide good sludge settleability or solids removal capability in the clarifier.  If the 
biomass that grows does not settle well, the success of the activated sludge system may 
be in jeopardy if the consumed BOD5 discharges as cellular suspended solids in the 
effluent.  
 
Review of the literature points to increasing discontent with the high RSF conditions seen 
in operational practice.  For example, Kinnear (2004 and 2005) indicated that RSF higher 
than about 50% of influent flow rate (Q) may not provide treatment benefit, and may 
adversely affect secondary clarifier performance.  Lynggaard-Jensen et al (2009) 
suggested that RSF is “seldom controlled by any other means than as a (typically too 
high) percentage of the inlet to the wastewater treatment plant – giving a varying and too- 
low solids concentration in the return sludge…” 
 
Not only does lower RSF optimize bioreactor conditions, it also has positive effects on 
the clarifier.  The solids load to the clarifier is reduced, the time available to settle is 
maximized, and clarifier hydraulic disturbances may be reduced. 
 
EXAMPLES OF LOW-RSF USE 
 
Three examples will be used to demonstrate successful use of low RSF.  The first, in 
Boonton, NJ, is an over-loaded, medium-sized oxidation ditch system while the second is 
a small, significantly under-loaded conventional activated sludge plant at La Junta CO.  
The last is the Fresno, CA, plant, a large, conventional activated sludge plant that was 
typically loaded at or above capacity. 
 
  

WEFTEC 2010

Copyright ©2010 Water Environment Federation. All Rights Reserved.

2671



Rockaway Valley Regional Sewerage Authority, Boonton, NJ 
Rockaway Valley Regional Sewerage Authority (RVRSA) treats wastewater collected 
from the area around Boonton, NJ.  The oxidation ditch process was originally designed 
for 1,892 m3/m2.d (12 MGD) capacity, but recently has been reevaluated and estimated to 
have a capacity of 2,508 m3/m2.d (15.9) MGD based on actual influent characteristics and 
permitted effluent quality at that time.  The plant processes include headworks with 
influent grit removal, coarse screening, and comminution; four  3,785 m3 (2.75) MG 
oxidation ditch aeration tanks with four 75 kW (100 hp) brush-type aerators each; four 
30.48 m by 30.48 m (100 ft by 100 ft) “squircle” clarifiers with multiple-tube rapid 
sludge-removal; waste sludge dewatering and subsequent disposal at a nearby treatment 
plant.  A State-DEP-sponsored project in 1999 was implemented to see if plant operation 
could be modified to allow the existing facilities to get some degree of denitrification 
while continuing to meet nitrification requirements. 
 
Initial inspection suggested that turning off appropriate rotors at the correct times of the 
day could allow significant denitrification.  However, the operational methodology used 
at the plant at that time would not allow use of the new approach.  The plant was having 
trouble nitrifying consistently with two oxidation ditches and was using high MCRTs, 
over 20 days which typically produced MLSS values of 3,000-4,000 mg/L, and RSF’s 
well over the influent flow rate, Q.  The result was greater than nine-foot sludge blankets 
in three clarifier (sometimes four clarifiers had to be placed on line).  Mr. Ed Ho, 
Authority Manager, felt that the new approach was worth investigating and implemented 
changes:  lower MCRT to 15 days or less, cut RSF to approximated 50-70 percent of Q, 
turn one rotor per ditch for a test, then two rotors per ditch.  The new Operations 
Manager, Mr. Bob Sobeck and his staff, immediately set-out to optimize the process by 
reducing RSF to approximately 50-70% of Q, controlling MCRT, and taking the 
necessary ammonia data to determine when and how long aeration rotors should be 
turned off and left off.  RVRSA was able to take the third clarifier off-line and have not 
used it since.  Just two ditches and two clarifiers have been used since 1999, even though 
loading have increased during the 10 year period to an average daily flow of 1,653 
m3/m2-d (10.48 MGD) from 1,514 m3/m2-d  (9.6 MGD)  and influent BOD5 from 168 
mg/L to 238 mg/L, or an organic load increase of 54.6% based on influent BOD5 (6,107 
kg/d (13,451 lb/d) to 9,444 kg/d (20,802 lb/d)). Table 1 summarizes the data for the last 
five years while the plant is loaded on average at approximately 31% above design 
capacity.  Data on F/M, space loading, surface overflow rate (SOR) and solids loading 
rate (SLR) are included to provide information on the relative degree of plant loading. 
 
As load increased from 1999 to 2005 process demands required increasing RSF from the 
50 per cent range to an average of 72 per cent of influent Q over the five years.  The ideal 
30-40 percent of Q RSF rates would cause plugging of the hydraulically inefficient 
clarifier sludge collector tubes, and the operators would respond with higher RSF.  Even 
so, at the lower RSF used, only two clarifiers have been required for the last 10 years.  
Recent process control optimization has resulted in reducing the RSF to the 50-60 per 
cent range again while maintaining very good effluent quality, well within permit limits.   
 
 

WEFTEC 2010

Copyright ©2010 Water Environment Federation. All Rights Reserved.

2672



Table 1.  Wastewater Characteristics and Loading/Operating Parameters for 
RVRSA.* 

Parameter Min. Average 90th 
Percentile

Max. Typical 
Extended 
Aeration 
Design 

Criteria** 
Influent Flow, m3/hr (MGD) 1325 

(8.4)  
1650 

(10.46) 
1890 

(11.98) 
2539 
(16.1) 

 

Influent CBOD5, mg/L 138 238 278 300  
Effluent CBOD5, mg/L 3 5 6 9  
Effluent TSS, mg/L 3 7 9 12  
Effluent NH3-N, mg/L 0.1 0.58 0.97 1.5  
Effluent Total P, mg/L 0.6 1.61 2.24 2.5  
SVI, mL/g 107 151 206 267  
RSF, m3/d (MGD) 931 

(5.9) 
1166 
(7.39) 

1311 
(8.31) 

1341 
(8.5) 

 

RSF/Q, % 47 72 85 90  
HRT, hr       (RSF not included) 8.2 12.8 14.5 15.7 >16 
SDTA, hr            (RSF included) 5.6 7.5 8.3 8.9  
F/M, kg BOD5/kg MLVSS 0.26 0.31 0.34 0.36 <0.2 
Space Loading, kg/m3.d (lb 
BOD5/1000 ft3) 

0.368 
(23.0) 

0.045 
(27.8) 

0.48 
(30.1) 

0.51 
(31.9) 

<0.04 (25) 

SOR, m3/m2.d (gal/d-ft2) 21.9 
(535) 

27.3 
(666) 

31.2  
(762) 

42 
(1025) 

<28 (600) 

SLR, kg/m2.d (lb/ft2-d) 78 
(16) 

122  
(25) 

152     
(31) 

172 
(35) 

<144 (30) 

* Bold indicates values which are higher than some typical extended aeration design 
criteria. 
**Metcalf and Eddy, 2003 
 
Since RVRSA’s system uses alternating aerobic/anoxic zones within their oxidation 
ditches, it is important to allow as much time as possible each time a microorganism 
travels through the ditch.  Since nitrifiers do not store substrate, they need to completely 
nitrify the incoming ammonia while also denitrifying the produced nitrate.  SDTA is little 
affected by internal recycles such as travel around an oxidation ditch or mixed liquor 
recycle for denitrification through an anoxic section, since the microorganisms continue 
feeding and stabilizing substrate  in the bioreactor prior to discharge to the clarifier.  
(However, internal recycle does negatively affect the “feasting” at the head of the first 
bioreactor by lowering the concentration of available BOD.) 
 
Even though there is not a nitrate permit limit, controlling the nitrate concentration helps 
control clarifier denitrification.  Table 2 shows the effect of RSF on the actual SDTA 
allowed per pass for the microbes to complete BOD5 removal, nitrification and 
denitrification. Microorganisms at an endogenous respiration level will use minimal 

WEFTEC 2010

Copyright ©2010 Water Environment Federation. All Rights Reserved.

2673



oxygen since there is no food to stabilize; during endogenous respiration, they are merely 
staying alive.  Therefore, when organisms are at endogenous respiration, it is possible to 
experience little or no secondary clarifier denitrification even if there is nitrate available 
as an electron acceptor.  Further, since there is no food to stabilize, there would be little 
fermentation even if DO was depleted, and septicity issues should be avoided.  Further, 
with no fermentation, there is little or no BOD5 uptake and the potential for phosphorus 
release from phosphorus accumulating organisms (PAOs) is minimal.  If low bioactivity 
is achieved at the end of the aeration tank, settled sludge could remain in the clarifier for 
a prolonged amount of time with minimal negative effect on the biomass, clarifier, or 
effluent conditions.  Thus, one can keep the endogenous biomass in the clarifier to 
thicken and concentrate, not cause clarifier problems.  This is typically the author’s 
objective.  
 
As can be seen, reducing the RSF from the 5-year average of 72 per cent to 50 per cent 
increased the SDTA by over an hour.  If lower RSF could approach 25 percent, the time 
would be increased 2.76 hours or 37 per cent above the historical average. 
 
 
Table 2.  SDTA for various RSF at Q = 10.46, average flow since January, 2005. 

RSF as % of QAverage SDTA (hr) 
72 (actual average over 5 years) 7.5 

50 8.55 
40 9.16 
35 9.5 
30 9.87 
25 10.26 

 
Reducing the RSF and providing additional time for nitrification and denitrification has 
allowed reduced aerator run time.  At the time the project started, at least two – 75 kW 
(100 hp) aerators were turned off in each ditch, saving an estimated $500/d in electrical 